CONTENTS
MISCELLANEOUS COVERS (1)
MISCELLANEOUS COVERS (2)
MISCELLANEOUS THREAD EYELETS
MISCELLANEOUS BUSH'NGS ...................................................
MA'N SHAFT DR[VING MECHANISM ..........................................
DIRECTLY DRIVING TYPE MINI-SERVO MOTOR C.SET:+++++sssessee-
UPPER SHAFT & NEEDLE THREAD TAKE-UP MECHANISM:+++++++++-
NEEDLE BAR MECHANISM
PRESSER FOOT MECHANISM
SPREADER MECHANISM .........................................................
LOOPER DRIV'NG MECHANISM ................................................
MAIN FEED DOG DRIVING CONTROL MECHANISM
DIFFERENTIAL FEED DOG DRIVING CONTROL MECHANISM::++++++-
NEEDLE GUARD & FEED DOG DRIVING MECHANISM
MAIN & DIFFERENTIAL FEED DOG ADJUSTING DISC MECHANISM
LUBRICATING MECHANISM
AUTO TRIMMER THREAD PULL-OFF MECHANISM
BOTTOM TRIMMER MECHANISM
ELECTRICAL TYPE TOP THREAD WIPER & TRIMMER MECHANISM
PNEUMATIC TYPE TOP AIR WIPER & TRIMMER MECHANISM
ELECTRICAL TYPE DRIVING PRESSER FOOT LEFTER

PNEUMATIC TYPE PRESSER FOOT LEFTER
ELECTRICAL TYPE BOTTOM TRIMMER DRIVING MECHANISM
PNEUMATIC TYPE BOTTOM TRIMMER DRIVING MECHANISM
TOP TRIMMER UNIVERSAL ADAPTER MECHANISM:+++x+sssessessenss
PNEUMATIC REGULATOR MECHANISM
THREAD STAND & SUPPORT'NG BOARD ....................................
ATTACHMENT BOX
ACCESSORIES

%ﬁ/ﬂ%*ﬁ (1) ........................ 1
Hgﬁ/ﬂ%*ﬁ (2) ........................ 2
et ot T T rrTrrre 3
=T U 4
—FEEHH%@J&E*% .................. 5
BRIV SER e 5-1
R EHRIERET e 6
g s - 1 - (R 7
L3 PP 8
P EMSERENAE e 9
TOSERENEHE --ovvverreeennns 10
TEEERENIE MRS e 11
EEEERRENIEHIEE e 12
BETFH R ERREHE - 13
FERESEEAREMNE - 14
I R=r T - R 15
EENISELG AR e 16
EEIGEE TR oo 17
ST LR R RS o 18
KB T DIV R DRSS - 19
SN EERENRIFRIE - 20
SUBTUIRIRRAMAE - vvveeeeeeees 21
EWIN T IREENAE e 22
REBNTUIRREEE - 23
LU OEEHE e 24
ﬁ@gjﬁﬁﬁ%gﬁ%% .................. 25
ﬁﬁgg&%gﬁ}ﬁgg;ﬁﬂ ............... 26
Bﬁf’-ﬁ% .............................. 27
BB «oneesnrsmnmnnnsnns sannnsnnns o8



O

.| om
N

O

€ Im- -7

/




MISCELLANEOUS COVERS(1)

Ref. Parts

No. No.
1 W1-1
2 Wi1-2
3 W1-3
4 W1-4
5 W1-5
6 W1-6
7 W1-7
8 W1-8
9 W1-9
10 W1-10
11 W1-11
12 W1-12
13 W1-13
14 W1-14
15 W1-15
16 W1-16
17 W1-17
18 W1-18
19 W1-19
20 W1-20
21 W1-21
22 W1-22
23 W1-23
24 W1-24
25 W1-25
26 W1-26
27 W1-27
28 W1-28
29 W1-29
30 W1-30
31 W1-31
32 W1-32
33 W1-33
34 W1-34

= 1 1
Amt.
Description M & Req.

TOp Cover::sreeerreresimnniii, PR 1
Screw(M4—0.7 X 12) ........................ 15 TP P PP PP PP PP PPPPPEPETPD 11
Qil Sight Seg e J:/BEI%E/EH::TJ .............................. 1
Qil Sight WiNndow «+ssreerrmermnnnnnnan J:/Bﬂﬁ .................................... 1
Top Cover Gasket::-+-=s-ereereeenens PESH 1
Emblem =+=xrrerrerrereinninniiniiiiiin fﬂhﬂ ....................................... 2
Head Cover Seal Plug «:seereereeenenee L{gu%gg% .............................. 1
Head Cover Gasket === = sererersrnnns ISR e 1
Head Cover: s srrreemmmmniiiiiniiii, RIS v 1
Brand Name Plate (1 06) .................. ’L_\\E%HE ................................. 2
Rivet s rerrerereiiiiiiiias fﬂﬂf:[ ....................................... 6
Loopier Thread Take-up Shaft Cover-«+++- EfRDIREEEMES 1
CyIinder Side Cover (Upper) ===+ BIE LIS e 1
Cover Latch Magnet ««-ssreeeseereeennes | ESS= 3 7t R LR R P PEPEPREP R 1
Cylinder Frame =+++-seeerreeennnnnninianns %"E{-B%ﬁg .............................. 1
Screw (|V|5—0.8 %1 6) ..................... 5 R T P PP PP TP PPPPEPPEPEEPE 5
Gasket srrrrrrrrrrrrrr E/Bﬂﬂ .................................... 1
Side Cover Hinge Pin--s«ssseereereneanes E|ESY okt ok - RERERC TR R PP PEPEPRPEP R 2
Cylinder Side Cover Hinge =+««xeeee SIS ST o SRR R L L e R P PP 1
SOIEW +reerrrrerrensnnnarernennriaeeaaeeaan, o 2
Machine Frame Unit =======sereeereraanns %ﬁﬁz’gg% ................................. 1
Screw (|V|8—1 25X 20) ..................... 5 R T P PP PP TP PPPPEPPEPEEPE 4
Model Plate (See the below) ............ ﬂ?ﬁfﬁﬂﬂ ................................. 2
Screw (|V|3—0.5 X 6) ........................ % TR TP PP PP PP PP PP PPPPEPETRD 1
Screw (|V|4—0.7 X 8) ........................ 5 R T P PP PP TP PPPPEPPEPEEPE 1
Magnet Holder ««=ssreerrrmrennianiin m%ﬁ@i@*& ........................... 1
Magnet .................................... ﬁﬂﬁk ....................................... 1
Machine Frame Supporting Bare--ereereeee &%ﬁ%ﬁ*i ................................. 4
Oil Reservoir Gasket - «-====rrrrerreenass /B;ng:/aﬂﬁgﬁ ........................... 1
Screw (3/8—24 X 11 _5) ..................... % TR TP PP PP PP PP PP PPPPEPETRD 1
Drain Hole Seal ««+=r=rsoerrrrerannnennnnns HF/BH?%V%/EI%TJ ........................... 1
Qil Reservoir =r=rrrrrremrrrrresianiaainns /B;H:g ....................................... 1
Screw (|V|4—0.7 X 8) ........................ % TR TP PP PP PP PP PP PPPPEPETRD 3
Felt coreeerrrermniiii i $%E .................................... 1






MISCELLANEOUS COVERS(2)

Ref. Parts

No. No.
1 W2-1
2 W2-2
3 W2-3
4 w2-4
5 W2-5
6 W2-6
7 Ww2-7
8 Ww2-8
9 W2-9
10 W2-10
11 W2-11
12 w2-12
13 W2-13
14 W2-14
15 W2-15
16 W2-16
17 W2-17
18 W2-18
19 W2-19
20 W2-20
21 W2-21
22 w2-22
23 Ww2-23
24 W2-24
25 W2-25
26 W2-26
27 w2-27
28 W2-28
29 W2-29
30 W2-30
31 W2-31
32 Ww2-32
33 W2-33
34 W2-34
35 W2-35
36 W2-36
37 W2-37
38 W2-38
39 W2-39
40 W2-40
41 W2-41
42 W2-42
43 W2-43
44 W2-44
45 W2-45
46 W2-46
a7 Ww2-47
48 W2-48
49 W2-49
50 W2-50
51 W2-51

Amt.
Description on = Req.
Cloth Plate (Large) ........................ ﬁé%mﬁ ................................. 1
Screw (|V|4—0.7 X 10) ..................... mszb% ....................................... 2
Screw (|V|4—0.7 X 7) ........................ @?:’ﬁ:‘ﬁ ....................................... 5
Crank Chamber Cover =====+=errreeeees EHEHEL% .............................. 1
Crank Chamber Cover Gasket--+-=+--- EEE?%H— .............................. 1
Seal p|ug .................................... JJ:/EEH%EE ................................. 4
Screw (|V|4—0.7 X 8) ........................ m??fb‘ﬁ ....................................... 3
Rear Cover »-=ssrrrerrenmminmiiniiiniin. BT v 1
Rear Cover Gasket: -« ==srrremrmemnnennns BEF 1
Screw (M3—0.5 X 10) ..................... m?,’fb‘ft ....................................... 1
Needle Bar Guard:-- == rsrrrrrrrrnreas ’f‘-r;rigggg ................................. 1
Crank Chamber Front Cover (Small) *++++- BHERZERIER (1Y) emmsrmmanmsnmrmsumnnens 1
Washer: - =-ssrerrerrreiiniiiii ﬂ);— ....................................... 2
Screw (|V|3—0.5X4) mzfﬁ?ﬁ ....................................... 1
Needle Plate Bracket ===r==ssreerrrnnenes ’f-|-(ﬂi@ .................................... 1
KNock Pinssssssereemrrrniiiiiii, ]Eﬁ’fﬁ .................................... 2
Screw (|V|4—0.7 X 1 0) ..................... mﬁm\ ....................................... 6
Screw (|V|3—0.5 X 6.5) ..................... m??fb‘ﬁ ....................................... 2
Positioning Bushing ..................... Em%ﬁg ................................. 2
Cover Latch Magnet Plate =« -+« {HIZEFHPIRESHIR T -+ -vveeemmeeeenees 1
Screw (|V|2.6—0.45 X 5) .................. @?:’ﬁ:‘ﬁ ....................................... 3
Fabric Guide (Right) ..................... Euggﬁ% (E) ........................ 1
Fabric Guide (Left) ........................ @'U%%ﬁ%& (E) ........................ 1
Front Cover (Lower) ««===sseeeerererennes EIE=] =3 SRR e T P PP PP PP PEPEPR 1
Screw (|V|4—0.7 X 8) ........................ mzfﬁ?ﬁ ....................................... 1
Conical Spring Washer: == --seereeerenes %EHZE%%@ .......................... 2
Screw (|V|4—0.7 X 13) ..................... m??fb‘ﬁ ....................................... 1
Front Cover Hinge ........................ E"ﬁ%ﬁ’iﬁ ................................. 1
Screw (|V|4—0.7 X 5) ........................ ﬂ?,’ﬁ,‘ﬁ ....................................... 1
Screw (|V|4—0.7 X 22) ..................... @?:’ﬁ:‘ﬁ ....................................... 2
Front Cover (Upper)-«-=-«=e=esreeeeene EIES] /=] SRR T P PP P PR P PP 1
Screw (|V|3—0.5 X 6) ........................ @?:’ﬁ:‘ﬁ ....................................... 3
Cover Latch Sprlng jﬁg&igg% ................................. 1
Screw (|V|4—0.7 X 8) ........................ mzfﬁ?ﬁ ....................................... 1
Screw (|V|4—0.7 X 7) ........................ mszb‘ﬁ ....................................... 2
Screw (|V|4—0.7 X 5) ........................ m??fb‘ﬁ ....................................... 1
Differential Feed Dog (Middle) ......... /J\@ ....................................... 1
Needle Plate For Covering Seam:----- E%}Eﬁ’ﬂ-f}i .............................. 1
Fabric Guide (Right) ..................... H%ﬁ%%ﬁ(ﬁ) ........................ 1
Fabric Guide (Left) ........................ H%‘ﬁ%%&(&) ........................ 1
Screw (M2.6—0.45X5)"""""""'"' @?:’ﬁ:‘ﬁ ....................................... 2
Looper Thread Take-Up Driving Chamber Cover-- - EE#R D R EZRRENZEZR - -++---vvvee v 1
CIGEEVY = Sete sens sss Sse sans shss Kxme sy sus 8 WG e s v s maoms e e s s 4
NUL seeereereereeriiiieaas mzm'é' ....................................... 1
Screw(M4—0.7><8)--------------------- m??fb‘ﬁ ....................................... 1
ScreW(M3—0.5><4)--------------------- mﬁm\ ....................................... 1
Screw (9/64—40 X 8) ..................... ﬂ?,’ﬁ,‘ﬁ ....................................... 2
Fabric Guide (Right) ..................... E}%ﬁ .................................... 1
Fabric Guide (Left) Eﬁ%ﬂ .................................... 1
Looper Thread Take-Up Cover *=-~+- [ER#RD BREZCOEREZR - w-+rrrrveeeeeeeee 1
Screw (|V|3—0.5 X 10) ........................ mglﬁﬁ,ﬁﬁ ....................................... 1



/

)

’
R —

-
A

—
]

-, m i . e . ——

< SR
E «n(?\




MISCELLANEOUS THREAD EYELETS

Ref.

2855:5‘:&“355::5@00\1@01;@“;_;‘02

g, OOOWOWWWWWWWNNNDNDDNDDNDDNDDNDN
WN2O0OOONODOAOPDWUN-2L2O0OOCONOODOPRRWN-2LOOONOOGMWNDN

Parts
No.
W3-1
W3-2
W3-3
W3-4
W3-5
W3-6
W3-7
W3-8
W3-9
W3-10
W3-11
W3-12
W3-13
W3-14
W3-15
W3-16
W3-17
W3-18
W3-19
W3-20
W3-21
W3-22
W3-23
W3-24
W3-25
W3-26
W3-27
W3-28
W3-29
W3-30
W3-31
W3-32

Description

Thread Tension Spring Cap--+-+-+-+-*
Tension Spring Disc Support =+«
Needle Thread Tension Spring--=+-+-+*
Top Cover Thread Tension Spring-+-
Looper Thread Tension Spring - -
Thread Tension Spring Retainer-----
Felt sroerrrrrrreerne e
Tension Disge - e rereersersasinennein.
Tension Post - xxrrreerennrmmiiiiiiinns
Tension Post Ferrulg:«« - «+=rrarreeees
Tension Disc Separator:«--++==-xx2x-e:
Tension Post Support -« ==« «-xxes
Thread Eyelet Pipe Stay:«- -+ =+«
Screw (|\/|4_07><4)

Screw (M4-0.7 X 8)--+

Top Cover Thread Eyelet (Left)

Thread Eyelet -

Screw (1/8 44 X 5) .......................
Screw (1 /8-44 X 3) .......................
Thread Eyelet Pipe (Long) === ===+

Thread Eyelet Pipe (Short)---

Top Cover Thread Eyelet (R[ght) -----

Washer--

Sp Contalner COVGF .....................
SP Container ..............................

Needle Thread Eyelet ««---=--=--x=sex--
SP Container Cover Pin ==xxexereeeees
Thread Eyelet Support «««««exxemeeeeees
Thread Eye|et (FI’OI’]t) T
SP Device, Complete Set--«--=-xx-e
Screw (M4-0.7 X 12) «+srreresrerennenns
Screw (9/64_40 X 7) .....................

i‘l“f?ﬂﬁj}ﬂm% ...........................
J:Em‘f;ﬁi%jj BEEEE v verrrrr s
‘F/jfrgﬁjjgg% ........................

_tﬁ“?gﬁj:]§$§§$I .....................
tﬁﬁgﬁﬂg%gﬁ*}ﬁ ...............
tfﬁ%gﬁjj Eﬂu&:‘llfj\%ﬁ%& ..................
_tfﬁ,?gﬁjj,%ﬂﬁ*I@ .....................
L@fﬁ?ﬁ%%lﬁli@ ........................
ﬂl?‘f‘? .......................................

J:ﬁmff,iLffﬂt:F (FE)rrrvmmeenesnnnnnnnns
PEBIRF v vvevererereremrnmmenersennes
B cvsermavsanscrnansnrsann s arnrs v s
B sxenmmmnsnssnnensnssensasnessnns anss
SBHFIEE (FS)-vvreeerrreeesnneens
BB (J)r e vvreeernreeernnneens
ETHRBERAR (7)) -vveeeereeeereees

f‘l‘%?ﬂffx]?* ..............................
B B IR e vvrenmrrrereeees
TG ARE TEE -+ vereerrennmeeessesans
Y o RRRRA SRS
SHEET R === meeeerremmreneeeaaans
o RIRNCPIERRNSEp————
L L CRTRARURRAUSTI SRR

5

Guide Pin--
Needle Thread Guide-*

Needle Thread Take—up Guard -+ -
Screw (MB-1 X 9.5): - wxrssrssrsrurernsens
Needle Thread Retainer Support----+-

e T ——
B L ———
SHEISEASIEAD oo
o NORRERS——————
FHRIR DA BB ERE(Y)- -

Top Cover Thread Guide - +-+-==+===+
Supplementary Thread Guide:««-+--
Tension POSt «xxeerrrrermremnmniann.
Supplementary Tension Disc -+ -
Supplementary Tension Spring = -

Needle Thread Eyelet:-« -« -« xenee






MISCELLANEOUS BUSHINGS EEHE

Ref. Parts Amt.
No. No. Description M e Reaq.
1 W4_1 Need|e Bar- Bushing (Upper) ............ ff-l-*IE'-—'é;(J:) ...........................
2 W4_2 Need|e Bar Bushing (LOWGF) ............ &‘-I-EEE%(_F) ...........................
3 W4-3 Presser Bar Bushing ..................... EH&‘UE% .................................
4 W4-4 Qil Seg|rrrrrrrrrrrrrrrrr i /EEET_I .......................................
5 W4-5 Spreader Driving Bar Bushing ===+ FEMHRITHRERE R e
6 W4-6 Qil Sea|---rrrrrrrrrrrarrrr /EE%T_I .......................................
7 W4-7 Spreader Driving Shaft Bushing (Left)--++ CE#RITIREZIFEIMEE(FD) - -
8 W4-8 Spreader Driving Shaft Bushing (Right)-- _CEfi#R¥IiRERBEEHES () -« -
9 W4-9 Foot Lifter Lever Bushing lﬁ\@:ﬂﬁuﬁﬁggﬁéﬁ ........................
10 W4-10 Needle Thread Take-up Bushing (Front)--- SHRIEIRIFEBRD) ------ceeeeee
11 W4-11 Needle Thread Take-up Bushing (Rear)-+===++- FHRIEIRIEEE (1) -+ rrrvererreereee
12 W4-12 Feed Bar Lift Bushing (Rear/Right) -+« RKIEIEFHHE (/)
13 W4-13 Feed Bar Lift Bushing (Rear/Left) --- ZRRIEEABE (&/Z) e
14 W4-14 Differential Feed Bar Bushing (Left) --- ZEIEEIEHBE (o) ----wreeeee
15 W4-15 Differential Feed Bar Bushing (Right) «---+- ZEEREBMEE (G)-eeee
16 W4-16 Main Feed Rocker Bushing (Left) -+ FREBREBWE (&) e
17 W4-17 Main Feed Driving Shaft Bushing -+ TR EERENEIINMRE -
18 W4_1 8 OI| Sea| ....................................... 55%3 .......................................
19 W4-19 Looper Driving Shaft Bushing (Front)--+++- TR EEEEE )
20 W4-20 Looper Driving Shaft Bushing (Rear)--- N QJEHEEIEHEE (&)
21 W4-21 Seal p|ug .................................... JJ:/EEIEIE .................................
22 W4_22 Eye Guard, Complete Set ............... E‘%Eﬁ,ﬁﬁﬂ .................................
23 W4_23 Safety P|ate Support ..................... E%EEE'E@ ...........................
24 W4-24 Screw (|V|6—1 X 10) ........................ @?:’ﬁ:‘ﬁ .......................................
25 W4-25 Safety Plat@: s rerrreeerenenniiii. 5%@%%)# .................................
26 W4-26 Screw (3/32—56X4)""'"'"'"'"'"'"" ﬂ!??,‘ﬁ,‘ﬁ .......................................
27 W4-27 Safety Plate Holder: = +++sssseerannnnnnns E%Eﬁﬁﬁg ..............................
28 W4-28 Screw (1 1/64-40 X 9_7) .................. ﬁ-:’ﬁ/’ﬁ .......................................
290 W4-29 Conical Spring Washer:==-ssreereerenes §Eﬁ2§$%ﬂ ...........................
30 W4_30 Washer ....................................... ﬂ)# .......................................
31 W4_31 NUt ............................................. EE?[]]E‘ .......................................
32 W4_32 OI| Seal ....................................... 553%7_[ .......................................
33 W4-33 Low Shaft Bushing ........................ T1§§ﬂ$ﬂiﬁﬁ§ ...........................
34 W4-34 Differential Feed Driving Shaft Bushing--- Z= &)1 SRRENEHINERE -+
35 W4-35 Differential Feeding Control Lever Bushing-++++- ZHEEHIEHEE e
36 W4-36 Main Feeding Control Lever Bushing-««-* ETERFERIEERE e
37 W4-37 Feed Bar Lift Bushing (Front/Left) -+ REIEIEHBE @1/Z) e
38 W4-38 Needle Guard Crankshaft Bushing (Left)---+--+-- Bt FEREIHE (FT) ----veeeeeee
39 W4-39 Needle Guard Crankshaft Bushing (Right) --+++- BETFHHRERERE () -
40 W4-40 Main Feed Rocker Bushing (Right) --- FiR¥IEEBERE () e
41 W4-41 Feed Bar Lift Bushing (Front/Right) - --- EREREHEE @1/4G) e






MAIN SHAFT DRIVING MECHANISM

Ref. Parts

No. No.
1 W5-1
2 W5-2
3 W5-3
4 W5-4
5 W5-5
6 W5-6
7 W5-7
8 W5-8
9 W5-9
10 W5-10
11 W5-11
12 W5-12
13 W5-13
14 W5-14
15 W5-15
16 W5-16
17
18
19 W5-19
20 W5-20
21 W5-21
22 W5-22
23 W5-23
24 W5-24
25 W5-25
26 W5-26
27 W5-27
28 W5-28
29 W5-29
30 W5-30
31 W5-31
32 W5-32
33 W5-33
34 W5-34
35 W5-35
36 W5-36
37
38 W5-38
39 W5-39
40 W5-40
41 W5-41
42 W5-42
43 W5-43
44 W5-44

Description

Screw (MB-1 X 8)«-wrrsrrursssrssrssansnss
Screw (MB-1X 8)=++rsrrrrrrrmmrununnnnnes
Ball Bearing (Right)-««««=ssseeeeeneeens
Retaining Ring ..............................
Looper Thread Take-Up Driving Sprocket -+ +-+-
Retaining Ring ..............................
Ball Bearing (Middlg):+====-ssessseeeeees
Lower Shaft (Right)-««=-==sseseeaeeanes
Oil Pump Driving Worm:««=====xsxeseeess
Counterweight (Small)--+ === =eexeeeeeses
Screw (|\/|4_0_7 X 8) ........................
Ball Bearing (Left):--«««=-xsseeerereeeees
Lower Crankshaft:-=«-==s«sseeeesreuennas
Screw (MB-1X 4,5)+-xwweerrrrmnnsnsanns
Looper Thread Guide:-=-«=+===-==-seesees

Latch Sprlng ..............................
Looper Thread Guide Latch Lever -+-
Screw (M4-0.7 X 20) -« xwereereereeseenss

Looper Thread Eyelet::--=--s-weeeeeeeee

Looper Thread Tension Post:--x+--=-+-

Looper Thread Supplementary Tension Disc:+*
Thread Take-up Eyelet (Left) ===+
Thread Take-up Eyelet (Right)-+-----+-
Screw (9/64_40 X 4) .....................

Screw (M4-0.7 X 12) s+sereeesrrreennennns
Screw (|\/|6_1 X 6) ........................
Screw (|\/|6_1 X 6) ........................
Main Shaft Sprocket (Lower) «------+-

Amt.
s 2 Reg
i i —————
et TN - WPOOPRRR
2 S
SRERIEIR(E) - oeveeeeeessenssnneees
HIEB e eeeenrnnreeeennneenannnee e e
R D R ER BN BB AR v veeveeeer
1] 1R RR——

123737227 V(=) CENPORPRR PRI
REEENE(ZG) e vvereeeeseresrmensesnnes
NEIE=TCCT )| .~ R —
e —
[+ & PR SS——

[ 7 S —
I RS
RGBS BRAR -+ e
[ -5 - PSR —

SR T EEAASTAL o eveeeeeeeennes
R JTIEAE v vreenssnssssassanan

EEAE BRI E (I) e rereeeeneerensenennes
[ o It o)

I3 TP PP PP PP P PEPETPEPEPRP PN

S B N - - e ereemrerneerennnes
OB BT - o e s e s s s

[T | o S
m? Iﬁﬁliﬁ .......................................
B T 1 R

[4)]



[ A E) R Bz )

5-1




DIRECTLY DRIVING TYPE MINI-SERVO MOTOR C.SET

Ref.
No.
1
2

Parts
No.
W5-1-1
W5-1-2

Description
Directly Driving Type Mini-Servo Motor-- -

Mini-Servo Motor Cover:«-=«-==x==x--

< = 8
BEE UG5 S EM

| &
EER TN AT ARESE o evvrrerreeeees
RN ARESESS v vvvvreerrnrmnnnnns





Administrator
铅笔

Administrator
铅笔

Administrator
铅笔


UPPER SHAFT & NEEDLE THREAD TAKE-UP MECHANISM £+ FT RIS HRE 6

Ref. Parts Amt.
No. No. Description M & Reaq.
T
2 W6-2 Handwhee|:s===ssrrerrrrmemenininniiaian, %}Eiﬁ .................................... 1
3 W6-3 Screw (MG—‘IXG) mgm\ ....................................... 9
4 W6-4 Handwheel Mark::-=====rssereeeanniainnns %;’Eﬁﬁﬁﬂg&ghﬁ ........................ 1
5 W6-5 Ball Bearing ................................. /EBHEVR ................................. 1
6 W6-6 Retaining Ring .............................. }D}% ....................................... 1
7 W6-7 Timing Beltreerrrerrerriannii Ei{%gﬂ&%ﬁ 1
8 W6-8 Upper Shaft Sprocket--------------------- tfﬁfﬁﬁﬁﬁﬁ .............................. 1
9 W6-9 Upper Shaft (Right) ........................ ££1§§D$E(E) ........................ 1
10 W6-10 Retaining Ring .............................. }DI% 1
11 W6-11 Ball Bearing ................................. /EBHIQI7W ................................. 1
12 W6-12 Upper Shaft Joint- = =-=rrsrerreerranens tfﬁﬂi}%ﬁﬁ .............................. 1
13 W6-13 Screw (|V|4—0.7 X 8) ........................ ﬂ??ﬁfﬁ .................................... 2
14 W6-14 Counterweight (Small) .................. ﬁ@]@ﬂi&ﬁﬁ ........................... 1
15 W6-15 Upper Crankshaft-««=«rerreererraeenanns LEEE .................................... 1
16 W6-16 Screw (M6—1 X 1 0) ........................ m?-,’fb‘ﬁ ....................................... 1
17 W6-17 Screw (M6—1 X 6) ........................... ﬂ!??ﬁ?ﬁ(’éér_ﬁ) .............................. 1
18 W6-18 Retaining Ring .............................. }D}% ....................................... 1
19 W6-19 Ball Bearing ................................. /EEHI;:IWK ................................. 2
20 W6-20 Screw (|V|8—1 25 %1 6) ..................... mszb’ﬁ ....................................... 2
21 W6-21 Connecting Rod: - ererrrremnnnnnnnnnin. Eﬁg ....................................... 1
22 W6-22 Screw (|V|4—0.7 X 14) ..................... ﬂ??ﬁfﬁ ....................................... 2
23 W6-23 Screw (M4—0.7 X 12) ..................... mzl T P 2
24 W6-24 Screw (1 1/64-40 X 8) ..................... m;lﬁf% ....................................... 2
25 W6-25 Guide Fork==sssrrrrrrrrrrmnnna EHZ%H‘ ................................. 1
26 W6-26 Driving Lever: s rrrerrerrrrnniiniiiaaaa. f%@fjﬁ': .................................... 1
27 W6-27 Screw (|V|6—1 X 1 5) ........................ m?-,’fb‘ﬁ ....................................... 1
28 W6-28 Screw (M5—0.8X10)""'"'"'"'"'"'"" !?ﬁ\?ﬁ ....................................... 1
29 W6-29 Washer: - ererrrreremnnniiiiii, ﬂ)—_‘l— ....................................... 1
30 W6-30 SPACES - rrrrrr e BB 1
31 W6-31 Driving Shaft--====---- 1§§1}$E .................................... 1
32 W6-32 Bracket: s rreerernreiiiiiiiii }Egg ....................................... 1
33 W6-33 Spring Washer: = s sserresenmminnniiinan. BRI ER e 2
34 W6-34 Screw (|V|5—0.8 X 14) ..................... H!?,‘f:,‘ﬁ ....................................... 1
35 W6-35 Needle Thread Take—up .................. f’f,‘fﬁ?%fﬁ;?ﬁ,‘ﬁ’f% ........................ 1
36 W6-36 Top Cover Thread Take-up:+=+++=++ L BlfREEHRIBERIG -+ ooveereererenees 1
37 W6-37 Screw (M3.5—0.6 X 8) ..................... mgﬁ% ....................................... 2
0 < T e
39 W6-39 Timing Beltreerrrrrrrrr H%;Erﬁ",l_%."- ................................. 1
40 W6-40 Screw (|V|5—0.8 X 4) ........................ ﬂ??ﬁfﬁ ....................................... 2
41 W6-41 Ball Bearing ................................. /ﬁﬂiﬁﬁiﬂ ................................. 2
42 W6-42 Adapter E?E ....................................... 1
43 W6-43 Retaining Ring .............................. }D}% ....................................... 1
44 W6-44 Looper Thread Take-up Shaft Sprocket--- D HREZE (EENEHEEER- -+ 1
45 W6-45 Looper Thread Take-up Shaft «=------- OFREREENEH- e 1
46 W6-46 Looper Thread Take—up .................. Ef@}%;@&ﬁﬁ ........................... 1
47 We6-47 Handwheel Adapter ..................... %}EQ@@%E?LE ........................... 1
48 W6-48 Screw (|V|5—0.8 X 5) ........................ !?ﬁ\?ﬁ ....................................... 2
49 W6-49 Screw (7/32_32 X 4_5) ..................... mszb’ﬁ ....................................... 2
50 W6-50 Washer: - =srerrreeninniiii, ﬂ}—_ﬁ— ....................................... 2
51 W6-51 Retaining Ring .............................. }D{% ....................................... 2






NEEDLE BAR MECHANISM

Ref.
No.
1
2
3
4
5

6
7-1
7=
7-3

8
9
10

194

11-2

11-3
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40

Parts
No.
W7-1
W7-2

Description
Needle Bar .................................

SCrew (9/64-40X 8)++++rrrrrrrerress
Needle Bar Thread Eyelet:------=-------

2 S
SHETEEE AR  rverorererersesrontmnasnns

Needle Bar Bracket: -« «--== =x=rrereses
Screw (M4-0.7 X 10)x+-xwxrremrerennnes
Needle Clamp (4.0mm):-+==-===seesreees
Needle Clamp (4.8mm)--+=-=«=sessseeee
Needle Clamp (5.6mm)--+=-=«==s=seee
Needle (UY128 GAS)--www-=xsrrerennssss
Screw (1 /8-44 X 3) ........................
Top Cover Thread Eyelet:---+----=x++-
Stitch Plate (4.0mm)---x«s=sseereeesss
Stitch Plate (4.8mm)----«-=xxeereeesss
Stitch Plate (5.6mm)---«=+=xxesreeesss
Screw (M3-0.5 X 5)-+x+srsreasssassannnnnes
Counterweight, Complete Set----+-++-
Counterweight------------------------------
Screw (M5-0.8 X 10):-xrerresrrsreennes
Connecting Rod Ring -+« ==« «+x ===+
Connecting Rod, Complete Set «++ -
Connecting Rod 52 =srransssanssanursnnss
Roller Bearing ..............................
Connecting Rod Pin «««:xsseesessesesees

Slide BIOCK -+ +++++reerrrrrrrrrsrrunmnssunen
Needle Bar Guide:- == === rssrrerrnennns
Screw (M4_07 %1 8) .....................

SHAEFEAD eee e
| WU ——
) RTINS ————
S5 veeerreee et
3

B 1o o —
NS ———
SR v veeerrereeernessreeeeeee s
S wass s s mmms s e s
T ot R —
T BT EE LR v veeereeeenreennes
ST B Tl comsmer wmwmmsns s wan st
T SRTMIANI PSS —————

&‘-I-*IEM;%EE ...........................
\%‘MEEM%%*% ...........................
m?ﬁb% .......................................

Screw (1 /8-44 X 4) ........................
Needle Thread Guiding Wire =+=+-- -+
Thread Retainer Disc Support:-:------
Needle Thread Retainer Dice -+« -+-
Needle Thread Retainer Spring -+
SCrew (1/8-44 X 2.2)x«++srurernrnseenns

BB e i s et e v vm
AL el T ——
SHREE AR ERE () -

SHER SIFARERIR(1)) v veeeeere e
SHEEE R e vve v e
L SRR



[o03
(=]

49

~ v s
N

\- ;,
p b
. el
S "
k. '
A

48




PRESSER FOOT MECHANISM

w,\)_LOCOOO\ICD(J‘Ihwl\)—L‘p.c_Dh

14-1
14-2
14-3
14-4
15
16
17
18
19
20
21
22
23
24
25
26
o7
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45
46
47
48
49
50
51

Parts
No.
W8-1
W8-2
W8-3
Ww8-4
W8-5
W8-6
W8-7
W8-8
W8-9
ws8-10
W8-11
W8-12
W8-13
W8-14.1
W8-14.2
W8-14.3
W8-14.4
W8-15
W8-16
W8-17
W8-18
W8-19
W8-20
W8-21
W8-22
W8-23
ws8-24
W8-25
W8-26
ws8-27
W8-28
W8-29
W8-30
W8-31
W8-32
W8-33
W8-34
W8-35
W8-36
W8-37
W8-38
W8-39
Ww8-40
W8-41
W8-42
W8-43
W8-44
W8-45
W8-46
W8-47
W8-48
W8-49
W8-50
W8-51

Description o =
Presser Spring Regulator-++++--=+++---- R RREE RS v eerrereerernnnnnns
D N —— 1 S ———
B T T e ——————— (1T ) | A ———
Presser Bar Spring (Outer)-+++=+-+- EREIRIEEE (G)) -weovemreerreeeees
Presser Bar Connecting Bracket BRRAIHERREATZR e
SCrew (11/64-40 X 10)-+w+-=-eeeeesses Wi s v s i s s
Presser Bar GUIde -«-++«+-+rrrsssseeees EERAHERRIEIZD e
Screw(M4—0.7><14)--------------------- ﬁ{;ﬁ;ﬁ .....................................
Presser Bar Spring (Inner)--++=++--+- EREIRIEEEE () oveereeeemreeees
Presser Bar «++-+-essesreersssessnrennanns ERRAIHERS e vemrmmnnereneenennnanns
Oil Protector Ring ..................... JJ:/BH% ..................................
COllar+s+rrrreeeeemmrnnrnneeeeainnnaeeeeaanns 11— S
SCreW (1/8-44 X B)«++-seeserressusuens [ TP
Presser Foot, Complete Set (4.0mm) BRRRIAR -+ vevvevremrenrenrnnna,
Presser Foot, Comp|ete Set (4.8mm) BRRRIAR <+ vevvevrreremmenininna,
Presser Foot, Comp|ete Set (5.6mm) BRRRIAR <+ vevvevrreremmenininna,
2-Section Type Mobile Presser Foot (Tank Type Presser Foot) «++++- 2ERIVEEIRH (BEREH ) -
Screw (9/64—40 X 7.8) .................. ﬂ?:’fb‘ﬁ .....................................
Presser Foot Spring (Left)-+-+-++-- RRAEEE(IT) v vveeeeneeesnneneennns
Screw (M3_0_5 X 3_5) .................. mﬁﬁ% .....................................
WVASh@L -+ sseeerrreeereeeeaaaaaaaaaaaaaas Y —
Screw (3/32—56 X 5) mﬁﬁ% .....................................
Presser Foot Hinge Pin-«-«=-=s-:- R SEETIREE v veeervreeernreeeennes
SCIEW (1/8-44 X 4)«++sseesesressesunss [ YU ——
R [T T ————— SR R v scm s s s s sme
Adjusting Screw (1 /8-44 X1 1) ...... Eﬁﬁ]ﬂ??ﬁ/‘ﬂ ...............................
Presser Foot Spring (Right)'" Eﬂﬁuggg(a) .........................
Screw (M2_5_0_45 )(35) %‘%?ﬁ,‘ﬁ .....................................
Fabric Guide (Long)-+-+-+=+w=s=ssseeesese [BRRAITE (BE)e-reereereeemessesnmsunsnns
B i uunuu T ——— AT = NP ——
SCrew (3/16-32 X 2.2):+xsweesesseees VB il s s s st s s o5
B I s ——p————— BTk v o s v i
Fastener Pin: - - osreeeerrennniniianinnn, Elilfﬁ ..................................
Lifter Spring-++=+=+==s=sseseseseeseens P B i s s s e s s
Collar (8 X 16 X 8mm)-«=++=sesseeeess T e e s e s e
Screw (M4.5-0.75 X 5,5)--xxxeeeeensee I3 PP PP PP PEPEPPEPEPER R
Lifter Shaft:--«««s«=-sssseeersersseeseesene BRRAHRTF TG vvveeeeeermeneeeeanns
Screw (|V|4—0.7 X 4) ..................... ﬁ{ﬁ% .....................................
Iy RS RIAT oo ereeeeerreeeenrnneenineens
Screw (M5-0.8 X 14)-wsresssssscnsmenses BBffhesssnasssesississsinsissssissianns
Retaining Ring ........................... }D}% .....................................
Connecting Pinseeeeereeerme Eﬁ%’fﬁ ..................................
Connecting Plate-+«+«-swesssereseesunes JEERTAR:wweerereereressmsesnsesinnnns
Lifter Lever (Sma") ..................... ?E?'I’?ﬁ*r@-(/_] \) .........................
SCrew (MB-1 X B)-+sreresssreesssneaanns BB e e ernwrmmnn vnes wrmsn ras e snna en
ol O —— FETHATTHT - vveeeereeeenneessnenennns
Lifter Lever Stop:«+«+-«-s-s-sssseses T i A
Screw (9/64—40 X 5.6) .................. ﬂ?:’fb‘ﬁ .....................................
Tension Release Leverr« s sseeee HITTIRRUEAG - -vveereersrersasernnns
Screw (11/64-40 X 14)wwesssrssssssens §@fiheersseasmssmssiinsssissssnsisnns
Tension Release Shaft-««««wsweresees HIFJRBRTEReerrvererrerereressessnnens
SWiING-Proof Springs+«=-s=-ssssssessses BEETE wvreeseresessnninsenninneas
Cutter: - rrorrrrrrrrre e %Ufﬁﬂ ..................................
Cutter Holder = rrrrrrrsmreererannnnnss %U;ﬁﬂ@ ...............................

s*x






SPREADER MECHANISM

Ref.

T G G G G G GR G =z
© ® N O O®N SO0 NN 4‘9

NN NN DN DN NN
~N o Ok W N =2 O

Parts
No.
WO9-1
W9-2
W9-3
Wo9-4
W9-5
WO9-6
WO9-7
WO9-8
W9-9
W9-10
WO9-11
W9-12
W9-13
W9-14
W9-15
W9-16
W9-17
W9-18
W9-19
W9-20
W9-21
W9-22
W9-23
W9-24
W9-25
W9-26
W9-27

Description
Connecting Rod, Complete Set:-----

Eccentric-----

Screw (MB-1 X 8):«xxrrrrurersasnnnreans
Roller Bearing:-+«««====+s=ssreesssssenaess

Connecting Rod ...........................

Retaining Ring..............................

Screw (M4-0.

Washer .......

7238 [0) ERETTEREPPPPPPRD

Nut (M6-1.0)-

Collar (12X 20 X 8mm)-++««==sxrreeraes

Screw (M4-0.

7 X B)errrrrnnnnenasneenaanns

Adjusting Lever ...........................

Screw (M6-1
Driving Shaft
Rocking Arm

G 1<) EREERREEPPTTPPPRPRITELLD

Screw (MB-1 X B)«rx«rsrrusnrnseesrnans

Rocking Pin--
Spreader Bar
Bushing Ring

Collar (10X 18 X 7mm) ===++++++xreeeeees

Screw (M4-0.

7 X f)rmnnenennnnenannnnnnee

Spreader Holder ...........................

Spreader -+
Screw (M4-0.

7 XA2) rrrrnnnnnrnnnns

Needle Bar Rocking Arm, Complete Set:--

AR
BN
| of
RERIZ -
o) I
11—
oo
)= R

20 /=
111 TR
[ A



10




LOOPER DRIVING MECHANISM

Ref.

sxlioaropioo@Noarwe N =

A A B DD DA DB W OWWWOWOWOWWWWNDDNDNDDNDDNDDNDDNDNDDNDDN
oo Ok WODN L2 O © 0N O O WN 2 O O o ~NO OO b w N2 O

Parts
No.
W10-1
W10-2
W10-3
W10-4
W10-5

Description

Looper Holder:««++x++rxrrrrrsrmmmmmnmannnns
Screw (M3.5-0.6 X 10)+wrswrrererenurerns
Spacer (Fiber)+++rrreeerererrmnnnranan

Looper Bar Bushing«««+=======ssssereee
Screw (MB-1 X 8):«xwrussrrssrsuunrnnennns

Bushing Spacer ...........................

Looper Bar G uide ........................

Slider--+-+

Slider Holder = r=srararmernrmnnainn
Screw (M4-0.7 X 12) «wrrrererereennnnnns
Rocker Arm, Holder - =++«=xs=seseaseees

Slider Presser: -« - srerararrerraniass
Screw (M4-0.7 X 4)«wrwreerrnrnrmnmnnnnunes
Thrust Washer: ===« s==ssssessernsararess
Sealing Plug:---«=====sessresresssunnnenne

Looper Bar .................................

Looper Bar Guide Shaft:«-«-«-see
Screw (M5-0.8 X 30): = xxrrrerrrrreeeans

Washer---

Looper Rocker Adjusting Pin ==« -+

Roll Pin---

Looper Rocker Connecting Rod. C. Set:---

Looper Rocker Regulating Eccentric-+++--
Screw (M5-0.8 X 5) ........................
Roller Bearing ..............................

Looper Rocker Connecting Rod-+-+--

Looper Connecting Rod ««+ ==« - =xx -+
Screw (M4-0.7 X 14) soreereeermeenenne
O|| Splasher .................................
Guide Forkssrrermrrmrrreenaiiananans
ScreW (1 1/64_40 X 83) ..................
LOOper DriVing Lever: s s rrrarararaanaes

Seal Plug

Looper Rocker Arm ««wwxxssesreeeesanns
Screw (MB-0.75 X 8) rxxrrrrrrrrnnunnsess
Thrust Plate:«---=-=+=r=rrerareemnsasrerunas
Thrust Roller Bearing:-+«-«««======+==+=+-

Looper Shaﬂ ..............................

Seal Plug

Iﬁ\’f-l»ﬁﬂiﬁ( .................................
T@§+§§%E1&§ ........................

3

T~
HE

ff\i» E 1(:?: ..............................

E-I-,%E §2] 1(:% ...........................



11




MAIN FEED DOG DRIVING CONTROL MECHANISM

Ref.

B N N S N . N U U G- Z
@OO\IO)O'I-&(DI\)—*OCOOO\‘CD@AC‘)N_L‘_O

W W W W W W W W WwWwNNDMNDDNDDNDDNDDNDDNDDNDDN
0 N O OO b~ WON 2+ O O©C 0N OO B~ OWN -2 O

Parts
No.
W11-1
W11-2
W11-3
W11-4
W11-5
W11-6
W11-7
W11-8
W11-9
W11-10
W11-11
W11-12
W11-13
W11-14
W11-15
W11-16
W11-17
W11-18
W11-19
W11-20
W11-21
W11-22
W11-23
W11-24
W11-25
W11-26
W11-27
W11-28
W11-29
W11-30
W11-31
W11-32
W11-33
W11-34
W11-35
W11-36
W11-37
W11-38

11

Amt.

Description M & Req.
Main Feed Bar:: == - reeerrrrssnriennnnanns Eﬁ*ﬁlﬁlﬁlﬁﬂ—f ........................ 1
Main Feed Dog TR e e 1
Main Feed Dog Key E?@f}é .................................... 1
o T ——————————— o2 TSR ——————— 1
Differential Feed Bar: - -=+==sreeereeens Eéﬂ@*ﬂﬁ@ﬁ@ ..................... 1
Feed Bar Guide Pin:«=-=r=rermrrreenans @*ﬂﬁ%tﬂ}ﬁ’fﬁ ........................ 1
e L T m—————————_—————— o2 TSR ——————— 2
Feed Bar Guide ==-=r=rsrrrerrrmerraanans ;@*ﬁlﬁﬁﬁﬁ .............................. 1
Main Feed Bar Driving Connection-+=+-+-- Exbes SIS EPE R 1
Driving Connection Bushing ............ %Eéﬂﬁﬁgﬁﬁﬁ ........................... 1
Washer: =« ereeeeemrreinniiin ﬁ);— ....................................... 1
BEpEw + s5 v e vy I 10 NSRRI S SRS B KA 1
Driving Connection Pin s«==r=srereeereees %Eéﬂ@ﬁg}ﬁ’fﬁ ........................... 1
Sealing p|ug ................................. i{l%ﬁ% .................................... 2
Brpoyys se semsmss sxs v sy semmm T 58 W0 s smmames s wsacn s e ey mpo 3
Main Feed Rocker Lever::= ==+ ssseeess EEHE%’% ........................... 1
Sealing p|ug ................................. i{l%ﬁ% .................................... 5
Main Feed Rocker Shaft----«=+==+=reeee- EE*QE%%EQH] ..................... 1
Sealing p|ug ................................. i{[ﬁﬁ% .................................... 5
Connecting Rod Pineeerreeeeennnnnnns Eﬁgﬂﬁ .................................... 1
By sese s smsvs spas s s s sevSsmAT— W0 s smmames s wsacn s e ey mpo 2
Main Feed Lift Lever: - == ssrreeesnnes EE*ﬂE?Eﬂ*E ........................ 1
Main Feed Lift Shaft------=--erreeereesee EJ%*SIE?EHEEH ..................... 1
Main Feed Lift Link=====s==sseeeseeennnss Eﬁ*ﬂﬁﬁéﬂﬁﬁi ..................... 1
Lever Link (Long) ?E}%ﬁl: (E) .............................. 1
Yo G LTI E LT T PP PPRRRPY S 2
Lever Link (Shor‘t) ........................ ;E}%*g (%EL) .............................. 1
Connecting Rod Link Pin=:===esrseeees Eﬁ':/fﬁ .................................... 1
Connecting Rod Guide ===+r==rrrrerrees Eﬁggﬁm ................................. 1
SCrEW «=ermsersreesessssmnsinsnessnssesnees BRI (ANET) veeerennessnene e 1
S To (= LT TIS TIPSR PRSI - - WAIea - 3 PPN P 2
Main Feed Control Bracket:«- ===+ - EE‘%}%%U;& .............................. 1
Brpoyys se semsmss sxs v sy semmm T 58 W0 s smmames s wsacn s e ey mpo 2
Feed Eccentric ==« =r==rremrmrnvenennss IR B RINNEG - correrrmrrrrrmrmnnenes 1
Needle Bearlng lﬁ’fﬁg;w ................................. 1
Retaining Ring .............................. }D}% ....................................... 1
Feed Connecting Rod: - errereninnnnnns E*ﬂg@ﬁg .............................. 1

Connecting Rod Piner=sssereersennsennns Eﬁ':/fﬁ .................................... 1



12




DIFFERENTIAL FEED DOG DRIVING CONTROL MECHANISM
Ref. Parts

No. No. Description
1 W12-1 Differential Feed Driving Lever-------+-
2 Wi2-2 ScreW .......................................
3 W12-3 Connecting Rod Link Pin:--x=xxeeeeeee i
4 Wi2-4 Sea"ng P|ug .................................
5 Wi2-5 Connecting Rod Pinsr=ereeeereenneeneans AR e 1
6 W12-6 Differential Feed Driving Link:+++--+ Z8) R4 ELRRENELF - oeveeeererennes 1
7 W12-7 SOrEW: e rrrrrrrranr e 1% T PP P PP PR PP P PPTPIPETPD 2
8 W12-8 Differential Feed Driving Shaft-+-++++: ZEERKIERRENG oo 1
9 W12-9 Differential Feed Connecting Rod --+ ZEB5RH B --veeereeeeennnes 1
10 W12-10 Sealing p|ug ................................. FURBRZEE verrr e 1
11 W12-11 Qil Sealr---rerrrrrrrerrrraria SEET e 2
12 Wi2-12 Collar Stopper .............................. 1$JJ:$H}§ ................................. 1
13 Wi2-13 Connecting Rod Pins:= eererereeeennanns EERREE v 1
14 Wi12-14 Sealing p|ug ................................. FURBHZEE vrrr e 1
15 W12-15 Link Pinesssrseeeresereminni, EEARHREE v 1
16 W12-16 LinkK seeseeeeeennn AR e 2
17 W1i2-17 SCrEW: s rrrrraraars s 1% TP PP R PP PP P PP PEPET P 2
18 W12-18 LinkKee=sseerrererrernsn e AR e 1
19 W12-19 Link Pineseseeeeeeremesniin, EEARHREE e 1
20 W1i12-20 SCI’eW .......................................... ﬂ??ﬁ,‘ft (/7']:\ E\::) .............................. 2
21 W12-21 ScreW .......................................... m.;ﬁb% (EPE) .............................. 1
22 W1i2-22 Control Bracket: =+=-rssreereernnnnannns FEEEIZE e 1
23 W12-23 Connecting Rod Guide: == =rrreerreees Eﬁggﬁm ................................. 1
24 W12-24 Sealing p|ug ................................. FURBHZEE vrrrr e 2
25 W12-25 Differential Feed Driving Crankshaft -+ -+ ZEERR ERREE e 1
26 W12-26 ScreW .......................................... m.?wﬁf‘u% ....................................... 1
27 w12-27 Differential Feed Rocker Lever----++-- ZERRRER e 1
28 W12-28 ScreW .......................................... m.?ﬁb% ....................................... 2
29 W12-29 Differential Feed Lift Link-+=««-=--++++-- b= 215 SA S E g e L 1
30 W12-30 Link Pines=sssreeererremmmiiiiin, AR e 1
31 W12-31 Link Bushlng EERRHE e 1
32 W12-32 Washer: =« ereeeeemrreinniiin B 1
33 W12-33 ScreW .......................................... mg.’iﬁ,% ....................................... 1
34 W12-34 Feed Dog Key .............................. ERIERE 1
35 W12-35 Differential Feed Dog ..................... v 1
36 W12-36 ScreW .......................................... m?wjﬁ/% ....................................... 1
37 W12-37 Differential Feed Dog (Middlg) -=-++++ ZENEF(FRNER) e 1
38 W12-38 ScreW .......................................... m?wjﬁ/% ....................................... 1



13

{



NEEDLE GUARD & FEED DOG DRIVING MECHANISM

Ref.

P e T = U U U S G e Z
cooo\lovm.boom—uo“’m\‘mo"bw'\"“_o

NN NN
W N =+ 0O

26
27
28
29
30
31
32
33
34

Parts
No.

W13-1
W13-2
W13-3
W13-4
W13-5
W13-6
W13-7
W13-8
W13-9
W13-10
W13-11
W13-12
W13-13
W13-14
W13-15
W13-16
W13-17
W13-18
W13-19
W13-20
W13-21
W13-22
W13-23

W13-26
W13-27
W13-28
W13-29
W13-30
W13-31
W13-32
W13-33
W13-34

BEHAREMEREMEE 13
Amt.
Description M & Req.
Feed Dog Driving Main Shaft---=+==+=-- :@*ﬂﬁ%ﬁ@]fﬁm ........................ 1
Washer: = sserrerremi ﬁ);— ....................................... 1
Needle Bearing .............................. lﬁ’fﬁg;w ................................. 1
Connecting Rod Piner==rrsrrreesnnnnnnns Eﬁ':fﬁ .................................... 1
Sealing p|ug ................................. i{l%ﬁ% .................................... 3
Feed Dog Connecting Rod:===sseeenreens E*ﬂa@;’g .............................. 1
Washer: = eseeeemrrminniii ﬂ}# ....................................... 1
GOIEW: ++++errnnnrererennnnaenennsaneeeaeanaes % U ——— 1
Feed Dog Driving Shaft Adapter Bracket- -+ 3= 1| ERRENEHEF LR -+ --roveeveeee 1
T £ RS- [ -4 SRR ———— 1
e £ R [ -4 SRR ———— 15
Collar= ==rerrrrrrrrn i ﬁﬂﬁﬁ ....................................... 10
Sealing p|ug ................................. ij%ﬁg .................................... 4
Main Feed Driving Dog Crankshaft--- E@%E@JEEH ........................... 1
Feed Lift Block (Rear) E%ﬁlﬁ%ﬂ,’%tﬂ ........................ 2
Differential Feed Dog Driving Crankshaft-- 2= E)EBRRENHREH - «+---eexereveeeneeess 1
Differential Feed Lift Lever:---==-==+==:- Eéﬂ@;ﬁﬂ}ﬁ*% ........................ 1
e —————————————_ P s s smammmunnns was mmsmssmms v 3
Feed Lift Connecting Linkee=seeereeeenes @*ﬂg?}%ﬂ@ﬁg ........................ 1
Feed Lift Connecting Link Pin =««««-«- R ERTHEAR IR oo 2
T L R R—————— P s s smammmannns wae smmsmssmms v 1
Spacer Bushing ........................... Iﬂeﬁl}ﬁﬁﬁﬁ ................................. 1
Needle Guard (Front) Holder::==+==+==:- ]E’fﬂ—_l‘— (ﬁf]) EE@ ..................... 1
e T ——— W s s wmassmmmions s smmmaswasss s 1
Needle Guard (Rear) ..................... ]E’i‘ﬂ—_l‘— (fé) .............................. 1
Needle Guard (Rear) Holder:--=+==+=-:- ]E’fﬂi‘— (fé) EE@ ..................... 1
Adapter Sleey@ s rrrrrrarraii i EEE"E_‘* ................................. 1
Needle Guard Driving Crankshaft:+---- JEET FTREREEREH -« -eeeeeereeeeeees 1
Connecting Rod: = rerrrermeseniinnaninns E :E|I: ....................................... 1
Needle Guard Eccentrig:--=-==========-= IEET S RINER - vevvrrerrrerreereeenns 1
L e——p——— W i o cimsmnins saiis sasGimn e i 25 2
Sealing p|ug ................................. i{l%ﬁ% .................................... 2



14




MAIN & DIFFERENTIAL FEED DOG ADJUSTING DISC MECHANISM

Ref.

Z
:S@m\lmmhwl\)—k‘o

—_ S ek ok S
o 00~ W DN

Parts
No.
W14-1
W14-2
W14-3
W14-4
W14-5
W14-6
W14-7
W14-8
W14-9
W14-10
W14-11
W14-12
W14-13
W14-14
W14-15
W14-16

Description

SCFGW ..........................................

Nut .............................................

Conlcal Spr'ng Washer ..................

Differential Feeding Graduations-+++-- ERIR YUY ET oo sosmomsmens swim ias
Differential Feeding Control Lever---+-- ZZ S HAR - wwrrreerrrnereneeess
SCTEW -+ -+ eseerereesieieesreeresueearareas 0 SR
e T T ———————— 01 AT ———
S e e onnass s ns vns semonssEs SRS S BSOS 08 et S
Washer: = seeeeerrmeinniian, B
CONtrol Lever Stop:+++++seresesesss et =1 =] aps: RO
S ve» swmnes nns s sanas s earsmampRARSERS et SR
Differential Feeding Control Lever Shaft-++ ZEE)E1EHIEIFE------vveeveee
O_rlng ....................................... Of% .......................................
Stitch Length Graduationg:-«--«-++-++--- FEER AR v rerrererrerreenennns
Stitch Length Control Lever---=-====-- ’f‘-|-EEj(/J\}§%|H(:E'I: ........................

Main Feeding Control Lever Shaft --- #TEEIEHIEIRIEH-----oveeeeerreeenees






Ref.

SN N \NUU U N U U G (U - O — Z
coooxlovm.bwl\)—uo@m\‘@m'bw'\’—"_o

oo DDEDNOWOWOWWWWWWWWNNMNNDNDNDNDDNDNDDNDDN
ORrRON-2L2O0OOONOODOAPRWOUNL2TOOCONOOODOOPR,RWNL2LOOONOOOGOPNWN-2LO

LUBRICATING MECHANISM bEah 15
Parts Amt.
No. Description M & Req.
W15-1 Qil Receiver: - == rerrrrerrrmnninnnniann. Fﬂ% EEEWHR ........................... 1
W1i5-2 Screw (M4—0.7 X 8) ............... m;ﬁ% ....................................... 6
W15-3 NUL= e e gzm'z‘ ....................................... 1
W15-4 Qil WickK:=s=rrerrrrmrnraanninaannn. /EE:L‘:L) ....................................... 1
W15-5 Needle Bar Connecting Rod Qil Pip FHEEEIRE BRDRE e 1
W15-6 Screw (|V|4—0.7 X 4) ............... m;ﬁfdf\ ....................................... 3
W15-7 Oil WiCk:s=errerrrrmmrmmireaniannnnn. /BHIL.\'L: ....................................... 1
W15-8 O-ring (P5)s+ssreesserressnnsnninnns OIF - rrrerrrrrrr e 1
W15-9 Qil Wick Holder: == ==ssresmrmrmianiinaans /BﬂnuulﬁlEr— .............................. 1
W15-10 Screw (9/64—40 X 7) ............... m;ﬁfdf\ ....................................... 1
W15-11 Qil FilterCap--------------------------------- /E/E%ﬁ% ................................. 1
W1i5-12 Screw (11/64—40><16)""""""""""' ﬂ?%‘f‘ ....................................... 3
W15-13 O-fing (P42)--exeeeeerererrmnannnn OIF - rrvrrrrrrrrr 1
W15-14 Qil Filter =«==rrrerrrerremnennns ,E/B;I%g .................................... 1
W15-15 Qil Filter Connector:-==+=-=+==++ oSk ook — TP PP EPEPTPRTPPEPEPES 1
W15-16 Felterereerrerrmniiniiiians %3] B;Hc% .................................... 1
W15-17 Suction Pipe ........................ @/Bﬂ TR R R PP T PP PP PP PEP PP 1
W15-18 Suction Pipe Bushing ............ L/Bﬂ EH&E .............................. 1
W15-19 OiITube(3><5><440mm)--------------- /B;I-'—'EE- ....................................... 1
W15-20 Draining Pipe ..................... /E%Eﬁé ................................. 1
W15-21 Qil Sight Top Nozzle: - ===rreee ﬂﬁ,mﬁtﬂﬁﬂ% ........................ 1
W15-22 Oil Tube (Long), Complete Set----+-+ HEMRE) 1
W15-23 Washer: = ereeeemrmniinnnniiiiaan, ﬂ);— ....................................... 1
W1i5-24 Qil Tube (4><6><100mm) ............... /E];I-'—‘é; (4><6>< 100mm) .................. 2
W15-25 Non-Return Valve Unit J 1 =117 B R TR R R e PP EPRFPPPRPPEPEPES 1
W15-26 Qil Tube (4><6><280mm) ............... /EEF-"EE- (4><6><280mm)------------------ 1
W15-27 Oil Tube Joint, Two Way /E%EE@(EZ'E@) ........................ 1
W15-28 Qil Tube (4><6><35mm) .................. HE (4><6><35mm) .................. 1
W15-29 Oil Tube Joint, One Way ««w=eeseeeeeee /E%EEQ(@@) ........................ 5
W15-30 Lower Shaft Qiling Outlet -==+-«=+-+++-- BB I ERIESHEE e 1
W15-31 “Oil Tube (Middle), Complete Set-+--* S (FRERRRN e veeemreemermeeeeeeee
W15-32 Qil Tube (4><6><50mm) .................. HE (4><6><50mm) .................. 1
W15-33 Lower Shaft Oiling Shower -++=++=+---- BB DET BB B S 1
W15-34 Qil Tube (4><6><30mm) .................. HE (4><6><30mm) .................. 1
W15-35 Screw (M4—0.7 X 8) ............... mi:jf‘\ﬁ? ....................................... 1
W15-36 Fitting Stud (Short):«=====+-xeeee BURIZ#4 (%_L) ........................... 4
W15-37 Gasket - orrrrerrrri = ﬁﬁ— ................................. 10
W15-38 Fitting Stud (Long)-+===«=======++- BURIZ#A (E) ........................... 1
W15-39 Oil Tube (Short), Complete Set:+-+++-+- /E%%H(%E) .............................. 1
W15-40 Oil Pump, Complete Setr-«-=--xeerereees SHZRAH e rerere e 1
W15-41 Oil Pump Driving Worm Gear ««-=+-++- SHIREBENYBERHE - oveee e 1
W15-42 Feltererrrererrereraiiiiiiins UE/B%% .................................... 1
W15-43 Screw (M6—1 X1 6) ................ mz%% ....................................... 2
W15-44 Suction Pipe ........................ I])Q;Bﬂf—'é'v .................................... 2
W15-45 NUL-ser e ereenr i m;m'é‘ ....................................... 1
W15-46 Oil Nozzle for Worm Gear:-«-=+=====-= B BT AR B - e veereeeeeeens 1
W15-47 Dust Proof Plate:---«=++====ssssss- BBE% .................................... 1
W15-48 Qil Tube Stay ..................... /EE = E""DD .............................. 1
W15-50 Suction Pipe ........................ @/Bﬂé .................................... 1
W15-51 Oil Tube Joint,Ont Way ==««==x==seeeeens SHEEDE (%rﬁ_‘) ........................ 1
W15-52 Fitting (5310 (o EXREECETTRPRPPREPPP PR D ﬁﬁ Bﬂ?%‘f ................................. 1
W15-53 Washer: = ereeremreniiinniiian. ﬂ);— ....................................... 2
W15-54 Oil Tube Adapter---=-==-==-==e==-- SR e 1
W15-55 Washer: = werereremrmmiiinnniiiaan, QH— ....................................... 2
W15-56 Qil Tube (3><5><365mm) ............... HE (3><5><365mm) .................. 1

(o)
(o2}






AUTO TRIMMER THREAD PULL-OFF MECHANISM

Ref.

—_ A >

W W W W W W NN MNDDNDDNDMNDDNDDNDDNDDN
a b~ WODN 2 O © 00N O o b~ WOWDN 2+ O

Parts
No.
W16-1
W16-2
W16-3
W16-4
W16-5
W16-6
W16-7
W16-8
W16-9
W16-10

Description

Lifter Lever:««- -=rxerrrees
Lifter Lever Stop----+-++-

Screw (9/64_40 X 6) ........................
Tension Release Lever: - --xxxerrereees

Screw (M4-0.7 X 14)-+-+
Tension Release Block-
Screw (M6-1X4.5)------

Tension Release Connecting Plate:--

Screw (M4-0.7 X 8)-++++-
Screw (M4-0.7 X10)---+

Cord C|amp ...............
Co”ar ........................
Screw (1/8-44 X 3)-++++--

PR L v i s smsins s e
EVE S TP
BB e s sy s s g

RIS

=PI

125 PP T PP PR P PP PP PTPEPEPRPEPRE

SRJIERUER

W s i s s s s s o
SRJIREDUER BN
B v e e e o v s
W s i s s s s s o

SRIEREE -

Tension Release Shaft--

Thread Pull-off Eyelet::--+=-xeuueueee

Thread Pull-off Bar-+--+-
Swing-Proof Spring-- -+
Screw (M4-0.7 X 3)-++++-

Thread Pull-off Bar Holder:«+-==-==----
Thread Pull-off Hook Unit (Double Hook) -+-

BIRFRIRIT

B}‘j’;_:_ﬁ' 3%% .................................

123 PP PP PP PP R PP E PP PP PEPEPRTEP R

S24R504R (E2)-

1 [T

BHIRFRIRIT

FAAREDAE (2R

B EAE

Retaining Ring:+-=+=====+-

Thread Pull-off Lever:---

BIRER I8

ki



17

37




BOTTOM TRIMMER MECHANISM

Ref.

B N N S N . N U U G- Z
@OO\IO)O'I-&(DI\)—*OCOOO\‘CD@AC‘)N_L‘_O

W W W W W W W WNNDMNDDNDDNDDNDDNDDNDDNDDN
N OO O b~ WODN 22 O 0 00N Ok N =2 O

Parts
No.
W17-1
W17-2
W17-3
W17-4
W17-5
W17-6
WA17-7
W17-8
W17-9
W17-10
W17-11
W17-12
W17-13
W17-14
W17-15
W17-16
W17-17
W17-18
W17-19
W17-20
W17-21
W17-22
W17-23
W17-24
W17-25
W17-26
W17-27
W17-28
W17-29
W17-30
W17-31
W17-32
W17-33
W17-34
W17-35
W17-36
W17-37

Description
Lower Knife Driving Lever

Screw (M4-0.7 X Q):=-eerrreeesees
Lower Knife Driving Lever Ring
Washer ..............................
Screw (M4-0.7 X 7)=eeerreeesees
Lower Knife Carrigr:-==-==x=x=
Screw (M3-0.5X2.5) =+-xuxreeeee
Connecting Plug:-««===++======2:-
Lower Moving Knife ==« -«xx2---
Lower Knife Holder::««-=-+-2--+
Upper Fixing Knife Carrier
Screw (M4-0.7 X 4)-eeeeeeeeree

Knife Guide Lever ...............
Knife Guide Lever Eccentric Ring
Screw (M4-0.7 X 7)=eeesreeesees
Lower Knife Carrier Guide
Upper Knife Carrier Stop
Screw (M4-0.7 X 4)=eeerreeesees
Upper Knife Carrier Spring
Screw (M4-0.7 X 4)-eeeeeeeeree

Looper Thread Guide

Screw (M3-0.5 X 3)xweerreeeeess
Crank Chamber Cover
Screw (M2-0.4 X 4)xeeerreeeeess
Upper F|X|ng Knife ...............
Screw (M2-0.4 X )=xexreeeeess
Screw (M2-0.4 X10) =+=-seeeeee
Screw (M2-0.4 X 3.6) +=xx==eee
Upper lelng Guide........................
Ciamp Spnng .....................
Clamp Spring Pressure
Clamp Spring Pressure Holder
Clamp Spring Pressure Adjusting Piece

Looper Thread Eyelet

Lower Knife C. Set- ssee wae senmens
Lower Knife Assembly

EiRY)#RIEE 17

Amt.

m B Req.
T TEREN NS v vvveverrererreneens 1
o2 S 1
EREN ISR e e rennennenne s 2
QH— ....................................... 2
o2 S 2
T T BT cessn wsacn msesennsses wpocs s 1
o2 TSR ——————— 2
T TIEEETE v veeeeeeeernnnrnnnneeeens 1
—Fiﬁébjj ................................. 1
T T R s e cwssmmnmmn s v 1
BT TJHEBL eeenennenrernenneenaans 1
W0 s smmames s wsacn s e ey mpo 2
mgm'é‘ ....................................... 2
H T T AR - vvereeerennmnrnneeeeeens 2
1;]_]7]%5 H.%E-g}iﬁmmﬁ .................. 2
o2 TSR ——————— 1
BT IPAE: b =T ] S 1
Nl T T — 1
o2 TSR ——————— 3
t@ﬁﬂ%ggiﬁﬁ% .................. 1
W0 s smmames s wsacn s e ey mpo 1
E%ﬁ@%ﬁggig ........................... 1
o2 S 3
R EEEE » <xs smns wass wxmsmmsmonss 1
o2 TSR ——————— 2
J:Elﬁjj ................................. 1
W0 s smmames s wsacn s e ey mpo 2
o2 TSR ——————— 1
o2 S 2
EEE T (B8 wsn swamssenmses opocs s 1
%E&gg%)—_l‘- .............................. 1
DR ERBR S JEBEE T e vvevverereneeneens 1
DR SR B S JAREE [E| TR -« v v vereerennenss 1
Eﬂgg%gﬁ]ﬁéﬁ ........................ 1
Eﬁ?%ﬁﬁ% .............................. 1
—Ftﬂﬂfﬁﬂ ................................. 1
IR T ——— 1



18

18




ELECTRICAL TYPE TOP THREAD WIPER & TRIMMER MECHANISM

Ref.

t3isaidnisden~Noasenf

W W W W W W W wWwMNDMNDMNDDMNDDNDDNDDNDDNDDNDDN
N O O WOODN 22O O 00N O~ W DN =+ O

Parts
No.
W18-1
W18-2
W18-3
W18-4
W18-5
W18-6
W18-7
W18-8
W18-9
W18-10
W18-11
W18-12
W18-13
W18-14
W18-15
W18-16
W18-17
W18-18
W18-19
W18-20
W18-21
W18-22
W18-23
W18-24

Wiper

Buffer
Wiper
Buffer

Description

Spnng Bracket---=-s=ereerraeeanns
Bar GUIde ...........................
Spring.................................

Soleno[d Lever Pin= - =« ==srrmreemrennnans

Screw

(M3-0.5 X B)sxsssrssrssssnnnnnnnnes

Soleno|d Lever: - rrrrrrrrr e

Retain
Screw
Wiper
Screw
Wiper

10T Nalltle BARRELRRCIEI PP PPITPIRPRPPPR
(M4-0.7 X 8)+++ssssssssssnnnnnnnnes
i s wsiie v R RS W
(M3-0.5 X 4)+++ssssssssannnnnnnnnes
Holder: s sssrerrmrrmnrmrumemennnes

Clamp Sprlng ..............................

Solenoid Bracket:« -+ srrrrrarrareaneas
Electrical Type Thread Wiper C. Set =++-++

Screw

(B/B2-56 X B) -++rxrasurrrrssesesaeas

Clamp Spring Pressure Adjusting Piece-:-

Pressure Adjusting Piece Spacer

Fixed T”mmlng Knife - ==ssreereernnnnns

Screw
Screw

(3/32-56 X 10) rrerrrrnrernreneness
(B/B2-56 X ) xerrrererrrnnurasnnnnss

C|amp Spnng Pressurg: - =======sssreess

Clamp Spring Pressure Spacer -+

Thread Clamp ..............................
Knife Gu|de Bracket----rrrererniaaanns

Movable Trimming Knife:«-s-exxeereses

Screw

(M2-0.4 X B)+++sssssrsssnnnnnnnnnes

Movable Knife Holder:=========resrereuees

Electrical Type Top Trimmer C. Set

= Y J: 7] L 18
Amt.
5T % Reaq.
e v IO 1
mzm'é‘ .......................................... 2
e T F = PP 1
T ohr A= 5}y PR 1
T R ——— 1
%m%?&%}ﬁfﬁ ........................... 1
R coon vavemmminnes wees sesammmmmn sy e 1
%mﬁﬁ%’% ................................. 1
?DI% .......................................... 1
B0 coms exommncmninions e SempCERNES 10 S15% 1
iy ohe - SRR 1
W, s oo S R RREEN WA 1
S B R -+ v evs susn nnnnnsnnns sasasnn 1
TR G B s it s amams v v 1
Wi o siimnnimnsais ks FRRWSRRRIRS S6k 75 1
DGR e e anransans cans nnsnnsnnns sasanan 1
}%*}?@émﬁ'ﬁ}ﬁgg ........................... 1
RTINS oo eereerrrrrennnnnes 1
7 P 2
IR S e e rennnnrrnnnanenes 1
i T ———— 1
J:13)J7] EED .............................. 1
B0 coms exommncmninions e SempCERNES 10 S15% 1
B0 coms exommncmninions e SempCERNES 10 S15% 5
DT B Fvvenemavmns susnsnnnnnsnans sasasnn 1
DT BB g v evevs uss snnnnnsnnns sasasnn 1
%,%7?)# ....................................... 1
PR L = TR 1
%mﬁ'ﬁ ....................................... 1
m@mg .......................................... 1
ﬂ);— .......................................... 1
3@%@)—; .................................... 1
Eﬁmg .......................................... 1
J:/E@Jﬂ)# ................................. 1
WS us mammmmemmeen s mssss msascmena wm wa 1
J:t]_]j]fﬁ\ .................................... 1
%mﬁt@ﬁﬁ%ﬂ ........................... 1
ﬂ);— .......................................... 2
R coon vavemmminnes wees sesammmmmn sy e 2



19

11




PNEUMATIC TYPE TOP AIR WIPER & TRIMMER MECHANISM

Ref.

COOO\IO‘J(ﬂ-me—L|OZ

10
11

Parts
No.
W19-1
W19-2
W19-3
W19-4
W19-5
W19-6
W19-7
W19-8
W19-9
W19-10
W19-11

Description

Screw (M4-0.7 X10)

WaSHEL -+ -+ rrrrerrrrnnnrernnennnnns
AIF Wiper =+eeeseessseessnmnsnnenn.
Air Wiper Holder:«««--eseeerees
Pneumatic Type Air Wiper C. Set-+---
Pneumatic Type Knife Guide Bracket:-----
Air Cylinders«++sssseesssesseennns
Pneumatic Type Movable Knife Holder- -

SRERTCIRE f5HRAE - -

FER )T BT e ennne



20




ELECTRICAL TYPE DIRECT DRIVING PRESSER FOOT LEFTER

Ref.

coooxlovm.bwm_L|OZ

Parts
No.
W20-1
W20-2
W20-3
W20-4
W20-5
W20-6
W20-7
W20-8
W20-9

Description

Presser Foot Lefter Solenoid «+«+--+

Solenoid Bracket: -+

Plastic Pushing Block: -

Presser Foot Lefter C. Set -+-++-+++++

Screw (M4-0.7 X 8)-++++++--

Screw (M6-1.0X16) *+++--

Washer ........................

Shock Absorbing Gasket

3

==
<

me



21




PNEUMATIC TYPE PRESSER FOOT LEFTER
Ref. Parts

No. No. Description
1 W21 -1 Air Cylinder:«=«-«ssseemeremmmmmenninn.
2 W21-2 Air Cylinder Bracket ««=--«==-serereseeee
5 W21-5 Plastic Pushing Block =«==x==seseeeeeeee



22




ELECTRICAL TYPE BOTTOM TRIMMER DRIVING MECHANISM

Ref.

oowovcn.bcom—n‘g

Parts
No.
W22-1
W22-2
W22-3
W22-4
W22-5
W22-6
W22-7
W22-8

=5 t i
Description o %=
Terminal Holder:= = == sreseeriiniininnns ﬁﬁ“ﬁ_jj_lﬁ ....................................
NUL s e mzm'é‘ .......................................
Retaining Ring .............................. atufﬁ .......................................
Trimming Solenoid: - rrrrrrrranrraanan. ‘Ft)_’)jj%mﬁﬁ ...........................
Solenoid Dust-Proof Cover =#+====+=--- @éﬁ%ﬁﬁgﬁ%ﬁ ...........................
Rubber Cover: = s srreeranrinniinniianns H%E% .......................................
Bottom Trimming Solenoid C. Set-++++++- U ERREE - oeeeeeeereeeeeneeeee
CONNECIOr #++ +++=ererrrrnrrnerrnnnnsnaaenns DRy



23

o0

13




PNEUMATIC TYPE BOTTOM TRIMMER DRIVING MECHANISM

Ref.

L S T N e U G U - Z
COOO\JO‘:UI.[;@N_LOCOOO\JO‘:m.wa\)_Li.O

W W W W W W W WNNDMNDDNDDNDDNDDNDDNDDNDDN
N OO OO b~ WON 22O 0 00N Ok N =2+ O

Parts
No.
W23-1
W23-2
W23-3
W23-4
W23-5
W23-6
W23-7
W23-8
W23-9
W23-10
W23-11
W23-12
W23-13
W23-14
W23-15
W23-16
W23-17
W23-18
W23-19
W23-20
W23-21
W23-22
W23-23
W23-24
W23-25
W23-26

Description

Air Cylinder--«+ssesreemeeernnnne
EIbOW Connector .................
"Electromagnetic Valve, C. Set
Rubber COVer .......................
Rubber Cushion ...................
Adjusting Co”ar ...................
Screw (M5-0.8 X 16)-x==xxxeuxee
Cylinder Bracket ...................
Screw (M5-0.8X 10)-+x=xxeesees
Trimming Cylinder Support
Screw (MB-1X20)::=+xxrseesreess

"Switch , Complete Set

SWwitch SUPPOrt:=«=swsssresessess
Screw (M4-0.7 X 8)-x-==ssssrreeee
Swrtch ................................
WASHE: -+ errrrrenrrnrernrensenanens
Screw (11/64-40X5.5)+xxx++-
Switch Guide:«--r=rrrrrrrereess
Screw (M3-0.5X 3.3):wxeweeeeee
Screw (M4-0.7 X 25)-xxxressreeees

Plunger Connecting Rod
Piunger ...............................
Screw (M5-0.8 X 12) =+-eereeeeese
Connecting BIOCk ................

Cylinder Return Shaft -+-=+----
Co”ar ...............................
Screw (M4.5-0.75X 5.5) = sxsrrereesss

Cylinder Return Spring

Screw (M4-0.7 X 8)+xrrrrrrrnnen

Hjﬂ:ﬁ?&lﬁkﬁ ..........................
"’ﬁ@%mﬁﬁﬁ ..................

%E%%g@ .......................
m‘;%ﬁ ................................
‘F{;]JD%‘:DE%@ .................
@%’Sﬁfﬁ ................................
n E@Eﬁ Eﬁ;&ﬂ ....................
Ei&ﬁ EﬁF:E .......................
@%’Sﬁfﬁ ................................
Eisﬁ@ﬁ ..........................

BT v wsmms nmeses s s v
et E | T

AR R TETER. comviexs wommmnes wsas e v
W s smaion s s win s
i ot SRR
i LR RS
13—
VR o sa smmmsns wemsas o s
TORRES(E T <+ ererrererereenes

I35 PP P TP PEPRPIPPPPIPEPEPE

Screw (M5-0.8 X 5)-+sasrreesss
Plunger Stop::-+++=++=sssrrermnenss

B hee s oo re crmnmnn sernnnse ans nne s
s | o i (PP



24




TOP TRIMMER UNIVERSAL ADAPTER MECHANISM
Ref. Parts

No. No. Description

1 W24-1 Top Trimmer Fixed Block::= -« +-==x--

2 W24_2 Universa| JOint ...........................

3 W24-3 Position Washer:«==««=+ssreerereiananinns Eﬁ_‘zﬂ ................................. 3
4 W?24-4 Screw (|V|5—0.8 X1 2) ..................... ﬂ!?%u‘ﬁ ....................................... 3
5 W24-5 Up & Down Position Block === == === +=- L‘FEMtﬂ .............................. 1
6 W24-6 Washer: = = eeermmreennnniiiiiia, ﬂ);— ....................................... 2
7 W24-7 Screw (|V|4—0.7 X 8) ........................ ﬂ!?%u‘ﬁ ....................................... 2
8 W24-8 Screw (|V|4—0.7 X1 0) ..................... mszb‘ﬁ ....................................... 2
9 W24-9 Top Trimmer Universal Adapter C. Set «++ Y] ) EEIREEERH -+ --vveeeeeeeeees 1



25




PNEUMATIC REGULATOR MECHANISM

Ref. Parts

No. No. Description n =
1 W25-1 Pneumatic Regulator ..................... ﬁ@g@ﬁﬁ%& ..............................
2 W25-2 Screw (|V|5—0.8><10)""""""""""' ﬁ,‘ﬁ,‘ﬁ .......................................
3 W25-3 Spring Washer: = =srreesmmmmerniinnniin. 3%%@)# .................................
4 W25-4 NUL ssrerrrrrer i mgm'é‘ .......................................
5 W25-5 Regulator Support:-««-«=--xssereeneenes B R R R PR TP PR PEPPTPET
6 W25-6 WoOd SCrew - ssrrerrrrrrrmininnnnnaa. 7'(%2’5% ....................................



26

Setting on the Table




THREAD STAND & SUPPORTING BOARD

Ref.

Z
555:3336;51‘5@00\10301.bwm_s‘0

AW W W W W WWOWWWDMNDNDDNDDNDDNDDNDDNDDNDNDN
O © 0 N O o & OWDN L+ O O© 0N O O b~ WN -2 O

Parts
No.
W26-1
W26-2
W26-3
W26-4
W26-5
W26-6
W26-7
W26-8
W26-9
W26-10
W26-11
W26-12
W26-13
W26-14
W26-15
W26-16
W26-17
W26-18
W26-19
W26-20
W26-21
W26-22
W26-23
W26-24
W26-25
W26-26
W26-27
W26-28
W26-29
W26-30
W26-31
W26-32
W26-33
W26-34
W26-35
W26-36
W26-37
W26-38
W26-39
W26-40

Description

Thread Stand:-« -« s rrrreerermnnnneaiann.
Column Cap .................................

Column P'pe (Upper) .....................

Thread Hanger (3 Spools Ty pg):-=+= -+

Thread Hanger (2 Spools Ty pg)--=+=-*
SCrew (MB-1 X 25): = rrrrrrrrrarraresrnans
Rubber Spool Cushion: === +=x==xxxxxe

Column Pipe Connector:-+--+-=++====-+-
Thread Guide Holder (Largg):--=----+"
Column Pipe (Lower)-«« ==« =xssssreesees
Washer- - - -ssrrmrmreirniiiiiis

Thread Guide Arm s« --srereresereannas
Thread Guide Holder (Small):--+-+«+----
Thread Guide (6 Spools Type) =+
SPool CUSHION:++-#==srrrrrrmsrrarnannanns

Spool P|n ....................................

Spoo| Matseeeerrrrerrii
Spoo| Seat Diggr s rrrrrrerrrarrraneaa

Spool Stand SuppoOrt:---xxxssssarerenes
Screw (M4-0.7 X Q)-+srrrrrrssusssrraanes
SCrew ( @ 4.2 X 25)-+rsrrrerrrrrnrnanaans
Spool Stand (3 SpoolsType) ««--+==-==+

Spool Stand (2 Spool Type)-----= ===
Belt Cover (Top) ...........................
SCrew (MB-1 X 44 B)-+wrsrasrerueerssanannes

Sup

porting Board (Semi-Submerged) -+

Setting Screw (Short):««««=xxssreeeeesss
Oil Reservoir Rubber Cushion-«-«+----

Hanging Bolt .................................
Washer .......................................

Se‘t‘ting Screw (Long) .....................
Washer .......................................

ISy
=}
=0l
/o
N
(o2}

il £V
Amt.
m  F Req.
BN o s S5 S S S 1
*IEE% .................................... 1
B e smmmssosnmn s s s saovann 1
3 }b:@ﬁﬁ%% ........................... 1
2 %ﬁ;@%% ........................... 1
URHh (FRESE) v veeveermeerrvemmnnnsnnnns 4
*%%*%EHJE%@ ........................ 5
T L o R — 1
KBS ETERE -« wssemmurrrenness 1
T ssarsunmnns sxmn sms s v 1
ﬂ)—_“— ....................................... 2
m;m'é' ....................................... 1
IBHERESE RS oo 1
I B AR B TE R -+ vevrrnnrennrennnenns 1
6 ?}b:@ffﬁﬁ! .............................. 1
oL JUE T RS 5
T 1 B —— B
PG e o s e s 5
mzmg ....................................... 6
T i R — B
B TR A s s oo e 5
lﬁﬁﬁﬁmggﬁgg .............................. 1
m;lv\ ....................................... 1
BB omnemnsnmnmsnnemns e o v oo 1
3] A s s s s s 1
T 1 R —— 1
RRs= (_t) .............................. 1
[EF TN N =l —) ST 2
I W =21 2 = (P 2
%EEF:EE'ET‘?%% ........................ 4
RSB EERER - v e mmnene e 4
m@mg ....................................... 4
TR s s o v oA 4
ﬂ);— ....................................... 8
E@ﬁg@*&ﬂ%i%ﬂﬁ ............... 8
m;m'é' ....................................... 8
S R R TN i v v wiws i s s 4
ﬂ)—_“— ....................................... 8
PG e o s e s 4
mzmg ....................................... 4






ATTACHMENT BOX
Ref. Parts
No. No.

1 W27-1
2 Wa7-2
3 W27-3
4 W27-4
5 W27-5
6 W27-6
7 Wa7-7
8 W27-8
9 W27-9
10 W27-10
11 W27-11
12 W27-12
13 W27-13
14 W27-14
15 W27-15
16 W27-16
17 W27-17
18 W27-18
19 W27-19
20 W27-20
21 W27-21
22 W27-22
23 W27-23

Description

Rlng Spanner ............

Hexagonal Wrench (2.0mm)----+-=--+-

Hexagonal Wrench (2.5mm)--«x=x-=x-+

Hexagonal Wrench (3.0mm)--««-------

Hexagonal Wrench (4.0mm):-=-=-=-===+

Hexagonal Wrench (5.0mm)--«-=x=-=x-+

Straight Type Fabric Guide (Left)-----
Straight Type Fabric Guide (Right) -

Screw (M2.3-0.45 X 4)--

Fabric Guide (Right) ---
O|I Flltel’ ....................

Needle ( System : UYX128GAS )-----
Threading WWir@ s rrrererrsesmnnannnnnnanas

Screwdriver: --rrrerrrees
Screwdriver----s--reeeaees

Chain (Attach With Basic
Fabric Guide (Left)-----
Screw(M2.6-0.45X4)

Model Only) ---

- B -1

iSYDZ i SR R E PP TP PEP PRI PEPEPRP RS
ZAWEN=E] ) v SEET R R LR T PP P PP PP
ZAWAN=E] ) v SELT R R LR e PP P PP PEPEP
ZAWEN=E] ) v SEET R TR e PP P PP PEPET R
ZAWEN=E] ) v SEET R R LR T PP P PP PP
ZAWAN=E] ) v SELT R R LR e PP P PP PEPEP
’—t%ﬁﬁ%%ﬁ ...........................

ETVFTIESE (AD)weeervreeeernneeeennes
EIVEEE (7g)eerveeeeerreeeeenees

e LR P PP P PP EP PP EPPEEPRPPRPPR
o e P PP PP PP PP PPPPPPPIPH
o e P PP PP PP PP PP PPPPPPEPH
o e P PP PP PP PP PPPPPPPRPH

%%ﬁ% ....................................
’ﬁiﬂ?&k (1%@3&%%&%@) ...............



28

(o000
(e} 85 1]
© Oy
0o % ©
O Qley
(T
o000

o Ol




ACCESSORIES B
Ref. Parts

No. No. ged Hanging Bolt C. [?gécrl tion 5
1 W28_1 Oller .......................................... 55% .......................................
2 W28-2 Funne| ==« ssrerrmeseniniiiiiiiiii, /)I‘:ﬁ—\:l- .......................................
8 w28-3 Qil Reservoir Rubber Cushion C. Set.-««-- =2 et di s el e v LI E R
4 W28-4 il Reservoir Rubber Cushion C. Set. -+ REE R E B EMZ AR AE (T TN)
( Semi -Submerged Table)
5 W28-5 Semi-Submerged Hanging Bolt C. Set. -++  HTT\ A ZRIRIR AR - vvevemrerreeeeeees
6 W28-6 Attachment Box: = srerrrreenneeiniianns Bﬁ{ J]=:.1 ....................................
7 W28-7 Machine Cover: - -==sr=srerrmrarraniananns BBE% ....................................
8 W28-8 Pedal C. Setrrrrrorrrrrrrrrrrnnmnnninnan. ﬂﬁnﬁ%(*ﬁfﬁﬂ .................................
9 W28-9 Spare Parts Book =« -«=xrererreeranenes S s PP P PP PP L PP P PEPRPPIPD
1 O W28_1 0 Screwdnver ................................. m‘?ﬁ}ﬁ‘i@% .................................
11 W28-11 Belt Cover (I'Op) ........................... Ri%%(t) ..............................
12 W28-12 Thread Stand -« - --rsrerrrrrrmnnnnnan. 'fﬁgg .......................................
13 W28-13 Supporting Board (Semi-Submerged Table)--- HTUTVEREEFEZR ++-xvreersureneessanes

14 W28-14 Belt Cover (Bottom) ..................... Ei%%(—lc) ..............................



0ce

GeEs

B Vh R
9g-A JO I01Ua)

GL

0gl

04

00v

0Gc

081

034

B -

§
N\

GL

26 6GT G 60-¢

L7
00cl

(Mstr) MBSV T




Ges

WVhBR

og-A JO 101U

GL

1c€ Gg
08¢ 8c¢
A=)
89 .Noﬁmpwmoﬂ
4 .
- |
S @‘l ”
o | o
~! [9)]
° &)
Q\
s N, &
©
&) v — ©
= S

LS 6G1

GL

08¢

e
00<ct

LNy [ S




0021
v
0Ly 01573
0ce 8c3 Gee
) 053
Joyeladg
| & y 2
3 —e— —@—
o _ _
i GLy
\"J .
(o) w
o w
o
v ! /%:V
S +
B |
sl —o——tr o P
3]1 I n
A
S|
B | 60~ %&
110g-A “ _ | 050
J0 101U9)) 08 |

el
P
|
—®
|
F:J
99

LS 6GT S60-¢

(2 1 B M B e T




02e

8ge

Sreodoy

GEG

|
7
™
/

L

0L

081

60—V

ek
0oct

() 2y Yo ] (R BN




00ct

0Ly

0ce

82¢

Gee

0ce

GES

04

081

0ge

(S IRE) e Yo T (B SN




	组合 1
	1
	2
	3
	4
	5
	6
	7
	8
	9
	10
	11
	12
	13
	14
	15
	16
	17
	18
	19
	20
	21
	22
	23
	24
	25
	26
	27
	28
	29
	30
	31
	32
	33
	34
	35
	36
	目录

	组合 2
	FW-720 PARTS BOOK 1-1 
	FW-720 PARTS BOOK 1-2 
	FW-720 PARTS BOOK-2-1
	FW-720 PARTS BOOK-2-2
	FW-720 PARTS BOOK-3-1
	FW-720 PARTS BOOK-3-2
	FW-720 PARTS BOOK-4-1
	FW-720 PARTS BOOK-4-2
	FW-720 PARTS BOOK-5-1
	FW-720 PARTS BOOK-5-2
	FW-720 PARTS BOOK-5-3
	FW-720 PARTS BOOK-5-4
	FW-720 PARTS BOOK-6-1
	FW-720 PARTS BOOK-6-2
	FW-720 PARTS BOOK-7-1
	FW-720 PARTS BOOK-7-2
	FW-720 PARTS BOOK-8-1
	FW-720 PARTS BOOK-8-2
	FW-720 PARTS BOOK-9-1
	FW-720 PARTS BOOK-9-2
	FW-720 PARTS BOOK-10-1
	FW-720 PARTS BOOK-10-2
	FW-720 PARTS BOOK-11-1
	FW-720 PARTS BOOK-11-2
	FW-720 PARTS BOOK-12-1
	FW-720 PARTS BOOK-12-2
	FW-720 PARTS BOOK-13-1
	FW-720 PARTS BOOK-13-2
	FW-720 PARTS BOOK-14-1
	FW-720 PARTS BOOK-14-2
	FW-720 PARTS BOOK-15-1
	FW-720 PARTS BOOK-15-2
	FW-720 PARTS BOOK-16-1
	FW-720 PARTS BOOK-16-2
	FW-720 PARTS BOOK-17-1
	FW-720 PARTS BOOK-17-2
	FW-720 PARTS BOOK-18-1
	FW-720 PARTS BOOK-18-2
	FW-720 PARTS BOOK-19-1
	FW-720 PARTS BOOK-19-2
	FW-720 PARTS BOOK-20-1
	FW-720 PARTS BOOK-20-2
	FW-720 PARTS BOOK-21-1
	FW-720 PARTS BOOK-21-2
	FW-720 PARTS BOOK-22-1
	FW-720 PARTS BOOK-22-2
	FW-720 PARTS BOOK-23-1
	FW-720 PARTS BOOK-23-2
	FW-720 PARTS BOOK-24-1
	FW-720 PARTS BOOK-24-2
	FW-720 PARTS BOOK-25-1
	FW-720 PARTS BOOK-25-2
	FW-720 PARTS BOOK-26-1
	FW-720 PARTS BOOK-26-2
	FW-720 PARTS BOOK-27-1
	FW-720 PARTS BOOK-27-2
	FW-720 PARTS BOOK-28-1
	FW-720 PARTS BOOK-28-2
	FW-720 PARTS BOOK-29-1
	FW-720 PARTS BOOK-29-2
	FW-720 PARTS BOOK-30-1
	FW-720 PARTS BOOK-30-2
	FW-720 PARTS BOOK-31
	FW-720 PARTS BOOK-目录

	目录
	组合 1
	1
	2
	3
	4
	5
	6
	7
	8
	9
	10
	11
	12
	13
	14
	15
	16
	17
	18
	19
	20
	21
	22
	23
	24
	25
	26
	27
	28
	29
	30
	31
	32
	33
	34
	35
	36
	目录

	组合 2
	FW-720 PARTS BOOK 1-1 
	FW-720 PARTS BOOK 1-2 
	FW-720 PARTS BOOK-2-1
	FW-720 PARTS BOOK-2-2
	FW-720 PARTS BOOK-3-1
	FW-720 PARTS BOOK-3-2
	FW-720 PARTS BOOK-4-1
	FW-720 PARTS BOOK-4-2
	FW-720 PARTS BOOK-5-1
	FW-720 PARTS BOOK-5-2
	FW-720 PARTS BOOK-5-3
	FW-720 PARTS BOOK-5-4
	FW-720 PARTS BOOK-6-1
	FW-720 PARTS BOOK-6-2
	FW-720 PARTS BOOK-7-1
	FW-720 PARTS BOOK-7-2
	FW-720 PARTS BOOK-8-1
	FW-720 PARTS BOOK-8-2
	FW-720 PARTS BOOK-9-1
	FW-720 PARTS BOOK-9-2
	FW-720 PARTS BOOK-10-1
	FW-720 PARTS BOOK-10-2
	FW-720 PARTS BOOK-11-1
	FW-720 PARTS BOOK-11-2
	FW-720 PARTS BOOK-12-1
	FW-720 PARTS BOOK-12-2
	FW-720 PARTS BOOK-13-1
	FW-720 PARTS BOOK-13-2
	FW-720 PARTS BOOK-14-1
	FW-720 PARTS BOOK-14-2
	FW-720 PARTS BOOK-15-1
	FW-720 PARTS BOOK-15-2
	FW-720 PARTS BOOK-16-1
	FW-720 PARTS BOOK-16-2
	FW-720 PARTS BOOK-17-1
	FW-720 PARTS BOOK-17-2
	FW-720 PARTS BOOK-18-1
	FW-720 PARTS BOOK-18-2
	FW-720 PARTS BOOK-19-1
	FW-720 PARTS BOOK-19-2
	FW-720 PARTS BOOK-20-1
	FW-720 PARTS BOOK-20-2
	FW-720 PARTS BOOK-21-1
	FW-720 PARTS BOOK-21-2
	FW-720 PARTS BOOK-22-1
	FW-720 PARTS BOOK-22-2
	FW-720 PARTS BOOK-23-1
	FW-720 PARTS BOOK-23-2
	FW-720 PARTS BOOK-24-1
	FW-720 PARTS BOOK-24-2
	FW-720 PARTS BOOK-25-1
	FW-720 PARTS BOOK-25-2
	FW-720 PARTS BOOK-26-1
	FW-720 PARTS BOOK-26-2
	FW-720 PARTS BOOK-27-1
	FW-720 PARTS BOOK-27-2
	FW-720 PARTS BOOK-28-1
	FW-720 PARTS BOOK-28-2
	FW-720 PARTS BOOK-29-1
	FW-720 PARTS BOOK-29-2
	FW-720 PARTS BOOK-30-1
	FW-720 PARTS BOOK-30-2
	FW-720 PARTS BOOK-31
	FW-720 PARTS BOOK-目录





